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Appendix A

Transmitter Output Power
According to FCC Part 2.1046 & Part22.913
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HUAWEI

FCC ID: QISE303MS-6

TESTING

Conducted Power of Transmitter

RF Output Power (Conducted)

Channel128(B) Channel192(M) Channel251(T)
TEST CONDITIONS 824.2MHz 837.0MHz 848.8MHz
dBm dBm dBm
Trom / Vinom Measured | Limit | Measured Limit | Measured Limit
T™™1 32.18 38.5 32.15 38.5 32.01 38.5
T™M2 26.17 38.5 26.24 38.5 26.08 38.5
Channel4132(B) Channel4182(M) Channel4233(T)
TEST CONDITIONS 826.4MHz 836.4MHz 846.6MHz
dBm dBm dBm
Tnom / Viom Measured | Limit Measured Limit Measured Limit
T™M3 21.69 38.5 21.60 38.5 21.58 38.5
Casel 21.76 38.5 21.55 38.5 21.52 38.5
Case2 21.71 38.5 21.39 38.5 21.48 38.5
v Case3 21.47 38.5 21.19 38.5 21.26 38.5
Case4 21.01 38.5 20.75 38.5 20.98 38.5
Casel 21.31 38.5 21.11 38.5 21.13 38.5
Case2 19.92 38.5 19.67 38.5 19.72 38.5
TM5 Case3 20.67 38.5 20.42 38.5 20.35 38.5
Case4 19.83 38.5 19.64 38.5 19.58 38.5
Caseb 21.37 38.5 21.63 38.5 21.17 38.5
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Huawel FCC ID: QISE303MS-6 //%“\
Effective Radiated Power of Transmitter (ERP)
Test | Freq. | Meas. | Substitutio | SGP | Substitutio | Cabl | Substitutio | FCC | Resul
Mod | [MHz] | Level | n Antenna | [dBm n Gain e n Level limit t

e [dBm] Type ] [dBi] Loss (ERP) [dBm

[dB] [dBm] ]

TM1 | 824.2 | 31.70 | Dipole Ant. | 35.08 -2.75 0.6 31.73 38.5 | Pass
TM1 | 837.0 | 31.67 | Dipole Ant. | 35.18 -2.87 0.6 31.71 38.5 | Pass
TM1 | 848.8 | 31.53 | Dipole Ant. | 34.93 -2.85 0.6 31.48 38.5 | Pass
TM2 | 824.2 | 25.69 | Dipole Ant. | 29.05 -2.75 0.6 25.70 38.5 | Pass
TM2 | 837.0 | 25.76 | Dipole Ant. | 29.29 -2.87 0.6 25.82 38.5 | Pass
TM2 | 848.8 | 25.60 | Dipole Ant. | 29.02 -2.85 0.6 25.57 38.5 | Pass
TM3 | 826.4 | 21.21 | Dipole Ant. | 24.59 -2.75 0.6 21.24 38.5 | Pass
TM3 | 836.4 | 21.12 | Dipole Ant. | 24.57 -2.87 0.6 21.10 38.5 | Pass
TM3 | 846.6 | 21.10 | Dipole Ant. | 24.52 -2.85 0.6 21.07 38.5 | Pass

Note: a, For getting the ERP (Efficient Radiated Power) in substitution method, the following

formula should take to calculate it,
ERP [dBm] = SGP [dBm] — Cable Loss [dB] + Gain [dBi]

b, SGP=Signal Generator Level

The END-----------=------
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Appendix B

Modulation Characteristics
According to FCC Part 2.1047 & Part22 Subpart H
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HUAWE FCC ID: QISE303MS-6 N e

Channel 192 (TM1:GPRS/GSM)
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Channel 192 (TM2:EDGE)
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Channel 4182 (TM3: WCDMA)
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Appendix C

Occupied Bandwidth
According to FCC Part 2.1049 & Part 22 Subpart H
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Huawel FCC ID: QISE303MS-6 BN tearsic
Result Table
Table 1 Measurement Results
Test Mode RF Channel | Occupied Bandwidth [kHZ] Verdict
128 245.19 Pass
TM1 192 243.59 Pass
251 243.59 Pass
128 245.19 Pass
TM2 192 246.79 Pass
251 248.40 Pass
Test Mode RF Channel | Occupied Bandwidth [MHZz] Verdict
4132 4.17 Pass
TM3 4182 4,18 Pass
4233 4.15 Pass
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HUAWel FCC ID: QISE303MS-6 Ly e
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 22.09 dBm
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Offdet 10J1 dB OBW245.1923074692 kHz
30 Temp [L (TL Ofgw,
i 23 aen|EN
844.078209128 MHz
720 e ) Temp |2 [T1 OHw]
EEVE 1-19 dBm
g T 824.3233971436 MHz e
[-10
o it
F-10 “\V
=20 % 3DB
[~-30 ‘\\
[--40
50
[—-60
Center 824.2 MHz 100 kHz/ Span 1 MHz
Report No: Confidential Information of HUAWEI. Page3, Totalll

SYBH(Z-RF)014032012-2001  No Distribution without Permission



‘}!@ FCC Test Report of E303Ms-6 iiaesimgé
HUAWE| FCC |D QlSE303M8'6 ){’/ﬁ\‘f TESTING

Channel 128 (TM2:EDGE)
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Ref 35 dBm Att 30 dB SWT 115 ms
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Channel 4132 (TM3: WCDMA)
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Channel 192 (TM1:GPRS/GSM)
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HUAWEl FCC ID: QISE303MS-6 Yo

Channel 192 (TM2:EDGE)
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*VBW 10 kHz 18.50 dBm
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Channel 4182 (TM3: WCDMA)
@ < RBW 50 kEz Marxer 1(ti)

Ref 35 dBm Att 30 dB SWT 5 ms 8

021794872 MHz

Offget 104 1 daB OBW .182694308 MHz
—30 Temp |[L LTI O{Qw]
834.3166646¢
20 Temp |2 [T1 OHW]
i 1 .02 dBnm
M LVL
RM‘AWMU‘M‘L" 838.49935d974 MHz
10
s “’*‘[‘l‘z

\
| |
| |

—-50

—-60

Center 836.4 MHz 1 MHz/ Span 10 MHz

Report No: Confidential Information of HUAWEI. Page8, Totalll
SYBH(Z-RF)014032012-2001  No Distribution without Permission



1 OV Y,
W' FCC Test Report of E303Ms-6 JSacwRA
T 3
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Channel 251 (TM2:EDGE)
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Channel 4233 (TM3: WCDMA)
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Appendix D

Band Edges Compliance
According to FCC Part 2.1051 & Part 22 Subpart H
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HUAWE| FCC |D QlSESOSMS'G :{’/ﬁ\‘f TESTING

TM1:GPRS/GSM
Left Edge
Channel 128

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 16.78 dBm
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Right Edge
Channel 251
@ * RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.98 dBm

Ref 35 dBm Att 50 dB SWT 225 ms 849.020000000 MHz
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TM2:EDGE
Left Edge
Channel 128

@ “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -22.28 dBm
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TESTING

Y -

Ref 35 dBm

Right Edge
Channel 251
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HUAWE| FCC |D QlSE303M8'6 ;{’/ﬁ\‘f TESTING

TM3: WCDMA
Left Edge
Channel 4132

@ *RBW 50 kHz Marker (T1 ]
*VBW 200 kHz -19.22 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 824.000000000 MHz
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Right Edge
Channel 4233

@ *RBW 50 kHz Marker 1 [T1 ]
* VBW 200 kHz -21.52 dBm

Ref 35 dBm Att 50 dB SWT 2.5 ms 849.000000000 MHz
Offget 10J1 dB
—30
[ 2 |
Y 20
via xa
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D1 -13 Bm L‘\'
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The END----------=-=-----
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Appendix E

Spurious Emission at Antenna

Terminal
According to FCC Part 2.1051 & Part 22 Subpart H
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TM1: GPRS/GSM
Channel 128

@ *RBW 1 kHz Marker [T1 ]
*VBW 10 kHz -34.19 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 10.581730769 kHz
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@ “RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz 59 dBr

Ref 35 dBm Att 55 dB SWT 300 ms 97.8365
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@ *RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz 32.01 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 825.897435897 MHz
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@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -18.30 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.675881410 GHz
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Channel 192

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -34.19 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
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@ *RBW 10 kHz Marker 1 [T1 ]
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@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 31.95 dBm
Ref 35 dBm Att 50 dB SWT 100 ms 838.333333333 MHz
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@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -16.64 dBm

Att 50 dB SWT 70 ms
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Channel 251

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.48 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.451923077 kHz

Offget 9. dB

—30

20

LVL

—10

—-10

D1 -13 Bm

—-20

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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Huawel FCC ID: QISE303MS-6

TESTING

*RBW 10 kHz Marker 1

* VBW 30 kHz

Att 55 dB SWT 300 ms 97.836

[Tl ]

-28.90 dBm

538462 kHz

—30

LVL

—10

D1 -13

Bm

3DB

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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é‘@ FCC Test Report of E303Ms-6 facwrk
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 32.12 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 849.214743590 MHz
2
Offget 1041 dB A\ 4
—30
1 PKiM gAY
LVL
—10
— 0
—-10
D1 -13 Bm
20 3DB

F-40
—-50
--60
Start 30 MHz 97 MHz/ Stop 1 GHz
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T
Huawel FCC ID: QISE303MS-6 N il
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.80 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.600560897 GHz
Offget 1044 dB
—30
[ 2|
1 PKiN gAY
LVL
—10
0
—-10

—-30

—-40

—-50

—-60

Start 1 GHz

1.175 GHz/ Stop 12.75 GHz
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HUAWE|

FCC ID: QISE303MS-6 T e

TM2: EDGE
Channel 128

@ *RBW 1 kHz Marker [T1 ]
*VBW 10 kHz -33.74 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 9.000000000 kHz
Offget 9.9 dB
—30
[ 2 |
20
un xa |
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
—-30
y
- ‘I I .
e uwwﬁmﬂn‘ﬂm‘r A e ]
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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é‘@ FCC Test Report of E303Ms-6 facwrk
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ “RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -28.51 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 50.000000000 kHz

Offget 9.9 dB

—30
1 PKj gAY
LVL
—10
— 0
—-10
D1 -13 Bm
20 3DB

—-50
--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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jlac-mMrRA
HUAWel FCC ID: QISE303MS-6 Ty e
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 30.17 dBm
Ref 35 dBm Att 50 dB SWT 100 ms 825.897435897 MHz
offget 10]1 dB !
—30 4
[ 2|
1 PKj gAY
LVL
—10
0
—-10
D1 -13 Bm
20 3DB
—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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‘}!@ FCC Test Report of E303Ms-6 jia-imgé
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.91 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.619391026 GHz

Offget 1044 dB

—30

LVL

—10

—-10

D1 -13 Bm
1

—-30

—-40

—-50

—-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

Channel 192

@ *RBW 1 kHz Marker [T1 1
*VBW 10 kHz -33.92 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 11.259615385 kHz

Offget 9.9 dB

—30

20
nxa

LVL

—10

—-10
D1 -13 Bm

—-20

—130

L W‘Nﬂﬁq‘“ b I Hq [w“w .

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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‘}!@ FCC Test Report of E303Ms-6 jia-imgé
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 10 kHz Marker 1 [T1 ]
* VBW 30 kHz -28.51 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 197.836538462 kHz

30

LVL

10

D1 -13 Bm

Start 150 kHz 2.985 MHz/ Stop 30 MHz
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é‘@ FCC Test Report of E303Ms-6 facwrk
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz 28.71 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 838.333333333 MHz

Offget 1041 dB

—30
1 PKjN gAY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB

F-40
—-50
--60
Start 30 MHz 97 MHz/ Stop 1 GHz
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é‘@ FCC Test Report of E303Ms-6 facwrk
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -17.44 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.807692308 GHz

Offget 1044 dB

—30
1 PKIN A
LVL
—10
—0
—-10

D1 7]13 Bm

—-30

—-40

—-50

—-60

Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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‘}!@ FCC Test Report of E303Ms-6 iiaesimgé
HUAWE| FCC |D QlSE303M8'6 ;{’/ﬁ\‘f TESTING

Channel 251

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.06 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 11.937500000 kHz

Offget 9. dB

—30

20

LVL

—10

—-10

D1 -13 Bm

—-20

—-130

T |

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -30.76 dBm

Ref 35 dBm Att 55 dB SWT 300 ms 50.000000000 kHz

—30
1 PKj peY
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB

--50
—-60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz 26.62 dBm
Hz

Ref 35 dBm Att 50 dB SWT 100 ms 849.214743590 M

Offget 1041 dB

—30
T [ 2 ]

1 PKj peY
LVL

—10

—0

—-10

D1 -13 Bm

20 3DB

—-40
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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\}!@ FCC Test Report of E303Ms-6

jlac-MRA
HUAWel FCC ID: QISE303MS-6 Ty e
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.21 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.732371795 GHz
Offget 10J4 dB
—30
[ 2 |
1 PKjN gAY
LVL
—10
0
—-10
D1 113 Bm
L, .ML‘{‘,[‘LW‘ L om
--30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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‘}!@ FCC Test Report of E303Ms-6 iiaesimgé
HUAWE| FCC |D QlSE303M8'6 ;{’/ﬁ\‘f TESTING

TM3: WCDMA
Channel 4132

@ *RBW 1 kHz Marker 1 [T1 ]
*VBW 10 kHz -33.48 dBm

Ref 35 dBm Att 55 dB SWT 145 ms 9.225961538 kHz

Offget 9. dB

—30

—20

=y
)
)

LVL

—10

—-10

D1 -13 Bm

20 3DB

K + A
- T e TS P ) wvﬂwwmﬁwm

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz
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‘}!@ FCC Test Report of E303Ms-6

T
: AN
HUAWEl FCC ID: QISE303MS-6 e
@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -29.16 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 97.836538462 kHz
Offget 9 dB
30
RIS 20
LVL
—10
-0
—-10
D1 -13 ¢Bm
20 3DB
i
-30
--50
—-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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‘}!@ FCC Test Report of E303Ms-6 jia-imgé
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

w

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.60 dBm
77

m
Ref 35 dBm Att 50 dB SWT 100 ms 827.4519230 MHz

o

Offget 1041 dB

—30

LVL

—10

—-10

D1 -13 Bm

20 3DB

—-40

—-50

—-60

Start 30 MHz 97 MHz/ Stop 1 GHz
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\\!@ FCC Test Report of E303Ms-6

Huawel FCC ID: QISE303MS-6

TESTING

*RBW 1 MHz Marker 1

*VBW 3 MHz

[Tl ]

17.55 dBm

Ref 35 dBm Att 50 dB SWT 70 ms 2.619391026 GHz
Offget 10J4 dB
—30
[ 2 |
1 PKIN Ay
LVL
—10
—0
—-10
D1 ‘—13 Bm
v
L AJ Id & I
;ﬁw?&‘% e R R ol e g il Y08 0
--30
—-40
--50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
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HUAWEl FCC ID: QISE303MS-6 Yo

Channel 4182
@ *RBW 1 kHz Marker [T 1

Ref 35 dBm Att 55 dB SWT 145 ms 11.259615385 kHz

Offget 9. dB

—30

20

—10

—-10

D1 -13 Bm

—-20

130

—-50

—-60

Start 9 kHz 14.1 kHz/ Stop 150 kHz

LVL

3DB
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'élé' FCC Test Report of E303Ms-6 NacwrA
HUAWel FCC ID: QISE303MS-6 Ty e
@ *RBW 10 kHz Marker 1 [T1
*VBW 30 kHz -30.46 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 97.836538462 kHz
Offget 9 dB
—30
[ 2 |
1 PKiM gAY
LVL
—10
— 0
—-10
D1 -13 Bm
20 3DB
|
IF-30
We lpeny
—-50
--60
Start 150 kHz 2.985 MHz/ Stop 30 MHz
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é‘@ FCC Test Report of E303Ms-6 facwrk
HUAWE| FCC |D QlSE303M8'6 %’/@\‘S TESTING

@ *RBW 100 KkHz Marker 1 [T1 ]
*VBW 300 kHz 17.19 dBm

Ref 35 dBm Att 50 dB SWT 100 ms 836.778846154 MHz

Offget 1041 dB

—30

LVL

—10

—-10

D1 -13 Bm

—-20

3DB

—-40

—-50

—-60

Start 30 MHz 97 MHz/ Stop 1 GHz
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T
Huawel FCC ID: QISE303MS-6 N il
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.87 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.638221154 GHz
Offget 1044 dB
—30
[ 2|
1 PKiN gAY
LVL
—10
0
—-10

D1 -13 Bm

—-30

—-40

—-50

—-60

Start 1 GHz

1.175 GHz/ Stop 12.75 GHz

3DB
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\}!@ FCC Test Report of E303Ms-6

HUAWel FCC ID: QISE303MS-6 Ly e
@ *RBW 1 kHz Marker [T1 ]
*VBW 10 kHz -32.66 dBm
Ref 35 dBm Att 55 dB SWT 145 ms 10.807692308 kHz
Offget 9 dB
—30
[ a |
20
unxs]
LVL
—10
—0
—-10
D1 -13 Bm
20 3DB
el
- [l | .
o~ Pl R e A P AN
—-50
—-60
Start 9 kHz 14.1 kHz/ Stop 150 kHz
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T
: AN
HUAWEl FCC ID: QISE303MS-6 e
@ *RBW 10 kHz Marker 1 [T1 ]
*VBW 30 kHz -30.34 dBm
Ref 35 dBm Att 55 dB SWT 300 ms 50.000000000 kHz
Offget 9 dB
30
1 PKIN w4y
LVL
—10
-0
--10
D1 -13 ¢Bm
20 3DB
i
-30
—-50
—-60

Start 150 kHz

2.985 MHz/ Stop 30 MHz
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\}!@ FCC Test Report of E303Ms-6

. P
HUAWEl FCC ID: QISE303MS-6 e e
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.58 dBm
Ref 35 dBm Att 50 dB SWT 100 ms 846.105769231 MHz
Offget 1041 daB
-30
RIS 20 T
'
LVL
10
-0
--10
D1 -13 Bm

—-40

—-50

—-60

Start 30 MHz

97 MHz/

Stop

1 GHz
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\}!@ FCC Test Report of E303Ms-6

jlac-mMrRA
HUAWel FCC ID: QISE303MS-6 Ty e
@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -17.61 dBm
Ref 35 dBm Att 50 dB SWT 70 ms 2.694711538 GHz
Offget 1044 dB
—30
[ 2|
1 PKjN gAY
LVL
—10
0
—-10
D1 ‘713 Bm
A4
- l\u‘,\lx‘_‘ pr. 5 I r [ E s
TRATTVN A AT S, [V 7T TY VN P S g e e n N 308
—-30
—-40
—-50
—-60
Start 1 GHz 1.175 GHz/ Stop 12.75 GHz
The END------------------
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HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

c

Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 22.917
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

GPRS 850
(9kHz~30MHz)

1 Level in dBm

-10 t t t — t t t t t t t t i
9k 40k 60 100k 200k 600k M 2M  5M 10M 15M 20M 30M
Frequency in Hz

(30MHz~3GHz)

30 : Level in dBm

101

t t — t t t t t t — t t 1
30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

(3GHz~18GHz)

30 :Level indBm

207

101

-100 f f f f } t |
3G 5G 6 7 8 9 18G
Frequency in Hz

EDGE 850
(9kHz~30MHz)

Level in dBm

-101

201

-30+

40+

50+

.60+

-70T

-80+

.90+

-100 t t t — t t t t t t t t |
9k 40k 60 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

(30MHz~3GHz)

30 [ Levelin dBm

101

30M 50 60 80 100M 200 300 400 500 800 1G 2G 3G
Frequency in Hz

(3GHz~18GHz)

%0 : Level in dBm

201

101

-100 f f f f f f f
3G 5G 6 7 8 9 18G
Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEl  FCC ID: QISE303MS-6

Security Level: Public

(9KHz~30MHz)

WCDMA Band V

Level in dBm

-101

201

.30+

-401

50+

.60+

-70+

-80+

90+

-100 t t

9k 40k 60

100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz

(30MHz~3GHz)

20T Level in dBm

t t t
30M 50 60

80 100M

t t t t t — t t 1
200 300 400 500 800 1G 2G 3G

Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

(3GHz~18GHz)

0T
| LevelindBm

-100 f f f f } t |
3G 5G 6 7 8 9 18G
Frequency in Hz

HSDPA Band V
(9KHz~30MHz)

Level in dBm

-101

-20T

-30T

-401

50+

-60T

-70T

-80+

.90+

-100 t t t +— t t t t t t — i
9k 40k 60 100k 200k 600k 1M 2M  5M 10M 15M 20M  30M

Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

(30MHz~3GHz)

20

101

| Level in dBm

-100

30M 50

60 80 100M 200 300 400 500 800 1G 2G 3G

Frequency in Hz

(3GHz~18GHz)

| LevelindBm

t t t t t 1
5G 6 7 8 9 18G

Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

HSUPA Band V
(9KHz~30MHz)

Level in dBm

-101+

20+

.30+

-401

.50+

-60+
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.80+

90+

-100 t t —— t t t t t —— i
9k 40k 60 100k 200k 600k 1M 2M  5M 10M 15M 20M  30M
Frequency in Hz

(30MHz~3GHz)

20 : Level in dBm

101
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Frequency in Hz
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g@ FCC Test Report of E303Ms-6
HUAWEI  FCC ID: QISE303MS-6 Security Level: Public

(3GHz~18GHz)

0T
| LevelindBm

201
-301
401
501
-60
701
801

-901

-100 f f f f f f f
3G 5G 6 7 8 9 18G

Frequency in Hz
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HuAwel FCC ID: QISE303MS-6 NS vesmme

Appendix G

Frequency Stability
According to FCC Part 2.1055 & Part 22.355

Report No: Confidential Information of Huawei. Pagel, Total3
SYBH(Z-RF)014032012-2001 No Distribution without Written Permission



\}!@ FCC Test Report of E303Ms-6
FCC ID: QISE303MS-6

HUAWEI

TESTING

Frequency Error vs. Temperature:

Test RF Volt. Temp. Freq. Error | Freq. vs. Freq. vs. Limit Verdict
Mode Ch. [HZ] rated [ppm] | 20 °C [ppm]
[Ppm]
™ 1 M VN -30 °C -15 -0.0179 2.5 Pass
-20 °C -10 -0.0119 2.5 Pass
-10 °C 20 0.0239 2.5 Pass
0°C 18 0.0215 2.5 Pass
10 °C -11 -0.0131 2.5 Pass
20 °C -16 -0.0191 2.5 Pass
30 °C 15 0.0179 2.5 Pass
40 °C 17 0.0203 2.5 Pass
50 °C 16 0.0191 2.5 Pass
™ 2 M VN -30 °C 14 0.0167 2.5 Pass
-20 °C -15 -0.0179 2.5 Pass
-10 °C 13 0.0155 2.5 Pass
0°C 18 0.0215 2.5 Pass
10 °C -19 -0.0227 2.5 Pass
20 °C -13 -0.0155 2.5 Pass
30 °C -10 -0.0119 2.5 Pass
40 °C 18 0.0215 2.5 Pass
50 °C 21 0.0251 2.5 Pass
™ 3 M VN -30 °C 13 0.0155 2.5 Pass
-20 °C -8 -0.0096 2.5 Pass
-10 °C 18 0.0215 2.5 Pass
0°C 16 0.0191 2.5 Pass
10 °C -14 -0.0167 2.5 Pass
20 °C 15 0.0179 2.5 Pass
30°C -11 -0.0132 2.5 Pass
40 °C -15 -0.0179 2.5 Pass
50 °C 16 0.0191 2.5 Pass
Report No: Confidential Information of Huawei. Page2, Total3

SYBH(Z-RF)014032012-2001
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\}!@ FCC Test Report of E303Ms-6

HUAWEl FCC ID: QISE303MS-6 T e
Frequency Error vs. Voltage:
Test RF Temp. | Volt. Freq. Freq. vs. Freq. vs. Limit Verdict
Mode Ch. Error [Hz] | rated [ppm] | 20 °C [ppm]
[ppm]
™1 M TN VL 17 0.0203 2.5 Pass
VN -15 -0.0179 2.5 Pass
VH 13 0.0155 2.5 Pass
™ 2 M TN VL 20 0.0239 2.5 Pass
VN -17 -0.0203 2.5 Pass
VH 22 0.0263 +2.5 Pass
™ 3 M TN VL 12 0.0143 +2.5 Pass
VN 21 0.0251 +2.5 Pass
VH -13 -0.0155 2.5 Pass
The END
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Appendix H

Photos of Radiated Spurious
Emissions
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Photos of Test Setup
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1 Radiated Spurious Emissions

Radiated Spurious Emission (3GHz t018GHz)

................... The END
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